IP XELOX (EVERY 21 DAYS)

Types: ONCOLOGY TREATMENT

Synonyms: XELOX, CAPECITABINE, CAB, OXALOPLATIN, ELOXATIN, XELODA, ZEL, COLORECTAL, GI, GASTRO

Cycle 1	Repeat 1	time	Cycle length: 21 days	Deuteuro exercit devisit
Day 1 Labs				Perform every 1 day x1
Lase	CBC WITH PLATELET	AND DIFFERENTIAL		
	Interval: Once	Occurrences:		
	Interval: Once	Occurrences:		
	☑ MAGNESIUM LEVEL			
	Interval: Once	Occurrences:		
	Interval: Once	Occurrences:		
	URIC ACID LEVEL			
	Interval: Once	Occurrences:		
Nurs	ing Orders			
	TREATMENT CONDIT			
	Interval: Once	Occurrences:	ar if ANO LEOC them 1000). Distalata I ECC than
	Comments:		er if ANC LESS than 1000 GREATER than 1.5; ALT/	
			nal; Magnesium LESS tha	
Line	Flush dextrose 5% flush syr	ingo 20 ml		
	Dose: 20 mL	Route: intravenous	PRN	
	Start: S			
	Instructions: Administer ONLY for	Ovalinlatin		
	sodium chloride 0.9 %			
	Dose: 20 mL	Route: intravenous	PRN	
	Start: S Instructions:			
	Do NOT administer w	vith Oxaliplatin.		
Nurs	ing Orders			
	dextrose 5% infusion			
	Dose: 250 mL Start: S	Route: intravenous	once @ 30 mL/hr for 1 de	ose
	Instructions:			
	To keep vein open fo			
	sodium chloride 0.9 % Dose: 250 mL	infusion 250 mL Route: intravenous	once @ 30 mL/hr for 1 d	
	Start: S	Roule. Intravenous		ose
	Instructions:			
	To keep vein open. Oxaliplatin.	Do NOT administer with		
Pro	Medications			
FIE-		N) 16 mg, dexamethaso	ne	
	🗹 (DECADRON) 12 mg i			
	50 mL IVPB			

	Dose:	Route: intravenous	once over 15	Minutes fo	r 1 dose	
	Start: S Ingredients:	End: S 11:30 AM Name ONDANSETRON HCL (PF) 4 MG/2 ML INJECTION SOLUTION	J			Adds Vol. No
		DEXAMETHASONE 4 MG/ML INJECTION SOLUTION	Medications	12 mg	Yes	No
		SODIUM CHLORIDE 0.9 % INTRAVENOUS SOLUTION	Base	50 mL	Always	Yes
		DEXTROSE 5 % IN WATER (D5W) INTRAVENOUS SOLUTION	Base		No	Yes
	ondansetron (ZOFRAN)	l) tablet 16 mg				
	Dose: 16 mg Start: S	Route: oral End: S 11:30 AM	once for 1 do	se		
	dexamethasone (DEC)	ADRON) tablet 12 mg				
	Dose: 12 mg Start: S	Route: oral	once for 1 do	se		
	aprepitant (CINVANTI) (NON-PVC) 5% 130 mL					
	Dose: 130 mg Start: S	Route: intravenous End: S	once over 30	Minutes fo	r 1 dose	
	Ingredients:	Name APREPITANT 7.2 MG/ML INTRAVENOUS EMULSION	Type Medications	Dose 130 mg	Selected Main Ingredient	Adds Vol. Yes
		DEXTROSE 5 % IN WATER (D5W) IV SOLP (EXCEL; NON-PVC)	Base	130 mL	Yes	Yes
		SODIUM CHLORIDE 0.9 % IV SOLP (EXCEL;NON-PVC)	Base /	130 mL	No	Yes
Suppo	ortive Care	, , , , , , , , , , , , , , , , , , ,				
	○ LORAZepam (ATIVAN)	injection 1 mg				
	Dose: 1 mg Start: S	Route: intravenous	PRN			
	O LORAZepam (ATIVAN)	tablet 1 mg				
	Dose: 1 mg Start: S	Route: oral	PRN			
Chem	otherapy capecitabine (XELODA) chemo tablet 850				
	mg/m2 (Treatment Plan Dose: 850 mg/m2		2 times daily Offset: 30 Mir		es	
	Instructions: Day 1-14. DO NOT C	UT OR CRUSH TABLET				

	HAZARDOUS Hand	le with care				
	OXALIplatin (ELOXA					
	dextrose 5% 500 mL chemo IVPB					
	Dose: 130 mg/m2 Route: intravenous		once over 120 Minutes for 1 dose Offset: 30 Minutes			
		Irritant - avoid extravasation. Flush line with D5W before and after oxaliplatin infusion. Ingredients: Name		Type Dose Selected Adds Vol.		
		MG/20 ML INTRAVENOUS SOLUTION DEXTROSE 5 % IN WATER (D5W) INTRAVENOUS SOLUTION	Medications QS Base	130 mg/m2 500 mL	Main Ingredien Yes	Yes t Yes
Nursi	ng Orders					
	ONC NURSING COM	MUNICATION 11				
	Interval: Once Comments:	Occurrences: Exposure to cold may e (including pharyngolaryn blanket on their chest ar patient to avoid cold drin air for 7 days after oxali	ngeal dysesth nd/or throat du nks/foods, ice	esia). Enco uring oxalip chips or e	ourage patio	ent to keep on. Educate
	ONC NURSING COM	MUNICATION 12				
	Interval: Once	Occurrences:				
	Comments:	Assess and notify provid	der for persiste	ent neurop	athy (Grade	e 2).
Hema	atology & Oncology Hyperse ONC NURSING COM Interval: Until discontinued Comments:		ms (cutaneou periorbital ede continuous mc aline at 50 mL al to 30 minute nister Diphen s since the las e 180 mg oral ysician. er 15 minutes Severe). ery 15 minutes	ema, rash, ponitoring. per hour u es since th hydramine st dose of ly and Fan , advance s until reso	or runny no using a new e last dose 25 mg intra Diphenhydr notidine 20 level of care	bag and new of avenous amine, mg e to Grade 2
	ONC NURSING COM	MUNICATION 83				
	Interval: Until	Occurrences:				
	discontinued Comments:	Grade 2 – MODERATE gastrointestinal symptor vomiting, dizziness, diap back pain)	ns – shortnes	s of breath	, wheezing	, nausea,

1. Stop the infusion.

2. Notify the CERT team and treating physician immediately.

3. Place the patient on continuous monitoring.

4. Obtain vital signs.

5. Administer Oxygen at 2 L per minute via nasal cannula. Titrate to maintain O2 saturation of greater than or equal to 92%.

6. Administer Normal Saline at 150 mL per hour using a new bag and new intravenous tubing.

7. Administer Hydrocortisone 100 mg intravenous (if patient has allergy to Hydrocortisone, please administer Dexamethasone 4 mg intravenous), Fexofenadine 180 mg orally and Famotidine 20 mg intravenous once.

8. If no improvement after 15 minutes, advance level of care to Grade 3 (Severe).

9. Assess vital signs every 15 minutes until resolution of symptoms or otherwise ordered by covering physician.

ONC NURSING COMMUNICATION 4

UNC NURSING COMM						
Interval: Until	Occurrences:					
discontinued						
Comments:	compromise – cyanosis with systolic blood press loss of consciousness, of 1. Stop the infusion. 2. Notify the CERT team 3. Place the patient on of 4. Obtain vital signs. 5. If heart rate is less th less than 90/50 mmHg, 6. Administer Oxygen a maintain O2 saturation 7. Administer Normal Sa bag and new intravenou 8. Administer Hydrocort to Hydrocortisone, pleas and Famotidine 20 mg i 9. Administer Epinephri 10. Assess vital signs e	y the CERT team and treating physician immediately. e the patient on continuous monitoring.				
diphenhydrAMINE (BENADRYL) injection 25						
mg						
Dose: 25 mg Start: S	Route: intravenous	PRN				
fexofenadine (ALLEGF Dose: 180 mg Start: S	RA) tablet 180 mg Route: oral	PRN				
famotidine (PEPCID) 2	0 mg/2 mL injection 20					
mg						
Dose: 20 mg Start: S	Route: intravenous	PRN				
hydrocortisone sodiur (Solu-CORTEF) injecti Dose: 100 mg		PRN				
dexamethasone (DEC) Dose: 4 mg Start: S	ADRON) injection 4 mg Route: intravenous	PRN				
	ALIN) 1 mg/10 mL ADUI	-T				

	injection syringe 0.3 m Dose: 0.3 mg Start: S	ig Route: subcutaneous	PRN	
Nursir	ng Orders ONC NURSING COMM	UNICATION 15		
	Interval: Once Comments:	Occurrences:	as appropriate prescription for oral chemotherapy	
Disch	arge Nursing Orders			
	🛛 sodium chloride 0.9 %	flush 20 mL		
	Dose: 20 mL	Route: intravenous	PRN	
	☑ HEParin, porcine (PF) injection 500 Units			
	Dose: 500 Units Start: S Instructions: Concentration: 100 ur Implanted Vascular Ad maintenance.	its/mL. Heparin flush for	once PRN	